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This test report consists of n. 15 pages and cannot be reproduced, but in full, without the written permission of  
Z Lab Srl. The results reported in this document refer only to the sample and the materials to be tested.  

The samples are kept for 30 days after the end of the test.
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REPORT N. 146-2016-IAP 

UNI EN ISO 10140-2:2010
LABORATORY MEASUREMENT OF SOUND INSULATION OF BUILDING ELEMENTS 

MEASUREMENT OF AIRBORNE SOUND INSULATION 

Issue place and date:  Cerea (VR), 11/11/2016

Committee:   Eclisse S.r.l.

Committee address: via Sernaglia, 76 - 31053 Pieve di Soligo (TV)

Sample delivery date:     10/26/2016                 

Sample provenance:      Committee             

Sample installation date:    10/27/2016        

Sample installed in laboratory by:  Committee  (sampling made by the committee)

Test date:  10/27/2016                 

Test location: 

Sample denomination:   Sliding door EC_004 

Z Lab Srl

R.E.A. c/o C.C.I.A.A. Verona 376649

PREPARED VERIFIED APPROVED

Massimo Fiore Antonio Scofano     Antonio Scofano     
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